
 

Approve Deny Signatures Date 

X  

Nicholas Hong, P.E. / Environmental Engineer 
 
Nick Hong (via electronic signature) 
 

March 15, 2022 
 
 

x  

Daniel W. Martin, P.E. / Environmental Engineer Manager 
 
Maria D. Bebenek for 
 

March 17, 2022 
 

x  

Maria D. Bebenek, P.E. / Environmental Program Manager 
 
Maria D. Bebenek 
 

March 17, 2022 
 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal NPDES PERMIT FACT SHEET 
INDIVIDUAL INDUSTRIAL WASTE (IW) 

AND IW STORMWATER 

Application No. PA0051560 

Facility Type Industrial APS ID 889940 

Major / Minor Minor Authorization ID 1345033 

a 
Applicant and Facility Information 

a 

Applicant Name Western Berks Water Authority  Facility Name Western Berks Water Authority  
[...]
Streams). This stream is an attaining stream for recreational purposes, fish consumption, and potable water supply. The 
receiving stream is impaired for aquatic life due to nutrients from agriculture. The receiving waters is subject to the Schuylkill 
River PCB total maximum daily load (TMDL) plan to improve water quality in the subject facility’s watershed.  
 
The existing permit and proposed permit differ as follows: 
 

• There are no changes to the monitoring frequency or effluent limits. 

Sludge use and disposal description and location(s): Sludge disposal is hauled by Denali Water Solutions to a landfill in 
Maryland. 
 
The proposed permit will expire five (5) years from the effective date. 
 
Based on the review in this report, it is recommended that the permit be drafted. DEP will publish notice of the receipt of the 
NPDES permit application and a tentative decision to issue the individual NPDES permit in the Pennsylvania Bulletin in 
accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, DEP will accept written comments from 
interested persons for a 30-day period (which may be extended for one additional 15-day period at DEP’s discretion), which 
will be considered in making a final decision on the application.  Any person may request or petition for a public hearing with 
respect to the application.  A public hearing may be held if DEP determines that there is significant public interest in holding a 
hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania Bulletin at least 30 days prior to the 
hearing and in at least one newspaper of general circulation within the geographical area of the discharge. 
 
Any additional information or public review of documents associated with the discharge or facility may be available at PA DEP 
Southcentral Regional Office (SCRO), 909 Elmerton Avenue, Harrisburg, PA 17110. To make an appointment for file review, 
contact the SCRO File Review Coordinator at 717.705.4700. 
 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. 
PA0051560 
Western Berks Water Authority  
 

3 

1.0 Applicant 

1.1 General Information 
 

This fact sheet summarizes PA Department of Environmental Protection’s review for the NPDES renewal 
for the following subject facility. 
 
Facility Name:    Western Berks Water Authority 
 
NPDES Permit # PA0051560 
  
Physical Address: 91 Water Road 
   Sinking Spring, PA 19608 
 
Mailing Address: 91 Water Road 
   Sinking Spring, PA 19608 
 
Contact:  Leonard Bilger 
   Executive Director 
   cbilger@wbwa.org 
   (610) 678-4400 
 
Consultant:  Jamie Lorah, PE 
   Manager, Process Engineering 
   SSM Group, Inc. 
   Jamie.lorah@ssmgroup.com    
 

1.2 Permit History 
 
Description of Facility 
 
Western Berks Water Treatment Plant treats water from an intake structure within the Blue Marsh Lake. 
The facility provides potable water for customers in the Western Berks Water Authority.  
 
A conference call was conducted on September 9, 2020 with Bonnie Boylan and Maria Bebenek of DEP 
and staff from Fish and Boat.  The inquiry was raised if periodic blowoffs should be included in NPDES 
permit. The call decided that periodic blowoffs will not need to be included in the NPDES permit. The March 
1, 2021 letter from SSM stated that the facility is working with the US Corps of Engineers to execute an 
agreement that would allow the US Corps of Engineers to assume responsibility for the operation of the 
flushing connections on the new intake line and provide maintenance as needed. The agreement is to be 
sent to DEP once it has been finalized. 
 
The NPDES application indicated the stream is classified as a high-quality stream. The Fact Sheet from 
February 4, 2016 reported the receiving stream as cold water fishes and migratory fishes. In March 2022, 
eMap indicates the receiving waters is a cold water fish (CWF) stream. There was no information to confirm 
that the receiving stream is high-quality. 
 
Permit submittal included the following information. 
 

• NPDES Application 

• Flow Diagrams 

• Influent Sample Data 

• Effluent Sample Data 

mailto:cbilger@wbwa.org


NPDES Permit Fact Sheet NPDES Permit No. 
PA0051560 
Western Berks Water Authority  
 

4 

 

2.0 Treatment Facility Summary 

2.1.1 Site location 
 
The physical address for the facility is 91 Water Road, Sinking Spring, PA 19608. A topographical and an 
aerial photograph of the facility are depicted as Figure 1 and Figure 2.   

 
Figure 1: Topographical map of the subject facility 

 
 
Figure 2: Aerial Photograph of the subject facility 

  



NPDES Permit Fact Sheet NPDES Permit No. 
PA0051560 
Western Berks Water Authority  
 

5 

2.2 Description of Wastewater Treatment Process 
 
The subject facility is a 0.27 MGD design flow facility. The subject facility generates backwash wastewater. 
The media filter backwash is directed through a clarifier and then recycled for treatment before the mixers.  
Chlorinated potable water is used for the filter backwashes.  The skimmed material from the DAF’s is 
collected in sludge sumps and then pumped to 6 sludge drying beds.  The supernatant from the drying 
beds is directed to the lagoon.  The lagoon also collects untreated floor drainage from the facility and has 
a capacity of approximately 1 million gallons, as reported by the applicant.  The lagoon supernatant is 
intermittently discharged to the receiving water through Outfall 001. The lagoon’s settled sludge is 
periodically hauled for off-site disposal.   
 
The discharge at Outfall 002 only occurs in an emergency situation. Discharges have not occurred in the 
recent past. 
 
The facility is being evaluated for flow, pH, TRC, TSS, aluminum, iron, and manganese, and phosphorus. 
The existing permits limits for the facility is summarized in Section 2.4.  
 
The treatment process is summarized in the table. 

 
DRBC regulation stipulate, “If the discharge from an industrial wastewater treatment plant is not covered 
by Effluent Limitations Guidelines (ELG) promulgated by the U.S. EPA, is mixed with stormwater or cooling 
water, or production data are not available, the effluent design flow shall be the average daily flow 
associated with: 1) the month with the highest monthly flow rate of the previous twelve months, or if greater, 
2) the year having the highest annual flow rate of the previous five years.” (DRBC Water Quality Regulations 
at 18 CFR Part 410 section 4.30.7.A.8.b) 
 
The effluent limitations for discharge Outfalls 001 and 002 were determined using effluent discharge rates 
of 0.27 MGD and 0.028 MGD, respectively. The flow of 0.27 MGD for Outfall 001 represents the 95th 
percentile of daily maximum flows when discharging. The average flow for Outfall 001 is much less, and 
the discharge is intermittent.  
 
The discharge at Outfall 002 only occurs in an emergency situation. Discharges have not occurred in the 
recent past. 
 

 

  

Treatment Facility Summary 

a 
Treatment Facility Name: Western Berks Water Authority TP 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Industrial   No Disinfection 0.006 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

  Not Overloaded   



NPDES Permit Fact Sheet NPDES Permit No. 
PA0051560 
Western Berks Water Authority  
 

6 

A schematic of the treatment process is depicted.  

 
 
 

2.3 Facility Outfall Information 
 
The facility has the following outfall information for wastewater. 

 

Outfall No. 002  Design Flow (MGD) .028 

Latitude 40º 22' 5.00"  Longitude -76º 1' 20.00" 

Wastewater Description: Emergency Overflow (IW) 

 
2.3.1 Operational Considerations- Chemical Additives 
 
Chemical additives are chemical products introduced into a waste stream that is used for cleaning, 
disinfecting, or maintenance and which may be detected in effluent discharged to waters of the 
Commonwealth. Chemicals excluded are those used for neutralization of waste streams, the production of 
goods, and treatment of wastewater. 
 
The subject facility utilizes the following chemicals as part of their treatment process. 
 

• Pollu-Treat CL-735 for sludge thickening and dewatering in the sludge drying beds. 

Outfall No. 001  Design Flow (MGD) .27 

Latitude 40º 22' 7.00"  Longitude -76º 1' 25.00" 

Wastewater Description: Intermittent Discharge 



NPDES Permit Fact Sheet NPDES Permit No. 
PA0051560 
Western Berks Water Authority  
 

7 

• CARUSOL sodium permanganate for taste and odors, remove color, control biological growth in 

treatment plants, and remove iron and manganese. 

• Calgon Activated Carbon for controlling iron, manganese, sulfides, and color. 

• Delta-Floc 801 aluminum chloride hydroxide sulfate as a coagulant for settling in the treatment 

lagoons 

• DelPAC 2020 aluminum chloride hydroxide sulfate (alternate) as a coagulant for settling in the 

treatment lagoons 

• Pollu-Treat CL-735 for sludge thickening and dewatering in the sludge drying beds 

• Liquid chlorine for disinfection in the potable water distribution system 

• Fluosilicic acid for fluoridated water in potable water distribution 

• Caustic Potash liquid (potassium hydroxide) for pH adjustment in the final water product 

• Shannon Chemical SLI-5250. Blended phosphate solution for corrosion inhibitor for piping, etc.   

The chemicals above are utilized for the production of water and wastewater with the exception of Shannon 
Chemical SLI-5250 which is used for corrosion inhibitor. 
 
Consistent with the Fact Sheet from February 2016, Shannon Chemical SLI-5250 was identified as a 
phosphate blend used for the purpose of corrosion inhibitor. Historical objection from the facility was 
summoned by DEP’s procedure/protocol to require the chemical to be reviewed as a chemical additive.   
 
The MSDS’s submitted in the application addendum for Shannon SLI-5250 and Sterling CP 720 do not 
show any ingredients other than phosphates and water.  They also do not show eco-toxicity data which is 
needed to determine effect levels on aquatic life in streams and rivers. NSF-certification of water supply 
chemicals only relates to human health effects, not effects to aquatic life. 
 
DEP recognizes (a) the importance of corrosion inhibitors in the drinking water distribution system for the 
sake of public health (b) acknowledges that the Public Water Supply permit also imposes requirements on 
these additives (c) the review of the MSDS’s for the two phosphate blends (d) and further acknowledges 
that the phosphate blends may be present in the discharge (Fact Sheet dated February 2016). 
 
Because finished water is used for filter backwashes and for strainer backwashes, the phosphate blends 
could be in the discharge of outfall 001 and 002 although in dilute quantities. The past two renewal cycles 
(i.e. 2007 permit application and the 2016 permit) have monitored the additive by sampling for phosphorus. 
Monitoring was completed to monitor the use of the additive and in anticipation of a pending TMDL for 
nutrients.  
 
A December 15, 2015 letter from SSM to DEP supports the uses of phosphate blends based upon minimal 
impacts to the receiving stream. The consultant suggested that as the demand for water increases, more 
water will be treated with blended phosphate chemical leading to an increase in total mass loading. 
However, the concentration of phosphorus is not expected to increase. 
 
A June 2, 2016 letter from DEP to Western Berks Water System granted approval for the use of phosphate 
blends- Shannon SLI-5250 and Coyne Sterling CP 720. 
 
The standard language for Chemical Additives added to industrial wastewater permits’ NPDES permits in 
Part C Conditions has not been altered but a paragraph has been added in Part C exempting the phosphate 
blends the facility shall use.   
 
       
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. 
PA0051560 
Western Berks Water Authority  
 

8 

2.4 Existing NPDES Permits Limits 
 
The existing NPDES permit limits are summarized in the table. 
 

 

 
 
 



NPDES Permit Fact Sheet NPDES Permit No. 
PA0051560 
Western Berks Water Authority  
 

9 

3.0 Facility NPDES Compliance History 

3.1 Summary of Inspections 
 
A summary of the most recent inspections during the existing permit review cycle is as follows.  
 
The DEP inspector noted the following during the inspection. 
 
06/08/2017:   

• Water treatment sludge was leaking from a connection near the sludge drying beds. The facility 

was advised to use BMPs to prevent discharge to the lagoon. 

• Backwash clarifier was aerated except during winter. 

05/13/2021: 

• PA DEP Emergency Response was called as a result of a release of approximately 1 MG of 

chlorinated water on the ground surface and into UNT of Wyomissing Creek. Approximately 150 

dead fish were observed including minnows, trout, and suckers. 

 

3.2 Summary of DMR Data 
 
A review of approximately 1-year of DMR data shows that the monthly average flow data for the facility 
below the design capacity of the treatment system. The maximum average flow data for the DMR reviewed 
was 0.097 MGD in September 2021. The design capacity of the treatment system is 0.27 MGD. 
 
The off-site laboratory used for the analysis of the parameters was Suburban Labs located at 1037F 
MacArthur Road, Reading, PA 19605. 
 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0051560 
Western Berks Water Authority  
 

10 

DMR Data for Outfall 001 (from January 1, 2021 to December 31, 2021) 

 
Parameter DEC-21 NOV-21 OCT-21 SEP-21 AUG-21 JUL-21 JUN-21 MAY-21 APR-21 MAR-21 FEB-21 JAN-21 

             Flow (MGD) 
Average Monthly  0.042  0.097     0.035    
Flow (MGD) 
Daily Maximum  0.079  0.150     0.065    
pH (S.U.) 
Minimum  7.2  7.1     7.4    
pH (S.U.) 
Instantaneous 
Maximum  7.6  7.3     7.7    
TRC (mg/L) 
Average Monthly  < 0.001  0.001     < 0.001    
TRC (mg/L) 
Daily Maximum  < 0.001  0.001     < 0.001    
TSS (lbs/day) 
Average Monthly  1.40  < 4.0     1.61    
TSS (lbs/day) 
Daily Maximum  2.64  < 4.0     2.98    
TSS (mg/L) 
Average Monthly  4.0  < 3.24     5.5    
TSS (mg/L) 
Daily Maximum  4.0  < 5.00     5.5    
Total Phosphorus 
(lbs/day) 
Daily Maximum  0.51  0.29     0.114    
Total Phosphorus 
(mg/L) 
Daily Maximum  0.78  0.23     0.21    
Total Aluminum 
(lbs/day) 
Average Monthly  < 0.035  < 0.081     < 0.0292    
Total Aluminum 
(lbs/day) 
Daily Maximum  < 0.066  < 0.125     < 0.0542    
Total Aluminum 
(mg/L) 
Average Monthly  < 0.100  < 0.100     < 0.100    
Total Aluminum 
(mg/L) 
Daily Maximum  < 0.100  < 0.100     < 0.100    
Total Iron (lbs/day) 
Average Monthly  < 0.035  < 0.081     < 0.0292    



NPDES Permit Fact Sheet NPDES Permit No. PA0051560 
Western Berks Water Authority  
 

11 

Total Iron (lbs/day) 
Daily Maximum  < 0.066  < 0.125     < 0.0542    
Total Iron (mg/L) 
Average Monthly  < 0.100  < 0.100     < 0.100    
Total Iron (mg/L) 
Daily Maximum  < 0.100  < 0.100     < 0.100    
Total Manganese 
(lbs/day) 
Average Monthly  0.068  0.51     0.017    
Total Manganese 
(lbs/day) 
Daily Maximum  0.128  0.79     0.032    
Total Manganese 
(mg/L) 
Average Monthly  0.194  0.630     0.059    
Total Manganese 
(mg/L) 
Daily Maximum  0.194  0.630     0.059    



NPDES Permit Fact Sheet NPDES Permit No. PA0051560 
Western Berks Water Authority  
 

12 

 

3.3 Non-Compliance 
 

3.3.1 Non-Compliance- NPDES Effluent 
 
A summary of the non-compliance to the permit limits for the existing permit cycle is as follows. 
 
From the DMR data beginning in September 1, 2016 to February 15, 2022, the following were observed effluent non-
compliances. 
 

 
 

3.3.2 Non-Compliance- Enforcement Actions 
 
A summary of the non-compliance enforcement actions for the current permit cycle is as follows:  
 
Beginning in September 1, 2016 to February 15, 2022, the following were observed enforcement actions. 
 

 
 

3.4 Summary of Biosolids Disposal 